
Call 800-535-9545 | www.aeroindustries.com

Indianapolis, IN | Omaha, NE | Kent OH

Serving the Truck & Trailer Industry  
Since 1944

Attention Dealers: Please give this owners manual to the customer when the product is delivered.

Parts Lists



2

CONESTOGA XP®

Parts List Directory
Item		  Page

Overview of parts		  3

Order Explanation Page		  4

Rail Assembly and Inspection Plate Kit		  5

DOT Bulkhead Assembly Round Top, Polished		  6

Non-DOT  Bulkhead Assembly  -  with or without Door Flat Top – 3 pc		  7

Non-DOT  Bulkhead Assembly  -  with or without Door Round Top, Non-Polished		  8

Non-DOT  Bulkhead Assembly  -  with or without Door Round Top, Polished		  9

Bulkhead Door Hardware		  10

Front Bow 30" Assembly – 3 pc		  11

Front Bow Car Assembly Parts		  12

Bulkhead and Front Lock Assembly		  13

Intermediate Bow Assembly  -  Double or Quad Uplift Bows		  14

Intermediate Bow Assembly  -  Quints Uplift Bows		  15

Uplift Assemblies		  16

Rear Bow 30" Assembly - Adjustable Keder / Aero Rad Clamp & Car Assembly Parts		  17-18

Rear Bow 30" Assembly - Adjustable Keder / Aero Rad HE Speed Lock G5 & Car Assy Parts	 19-20

Rear Bow 30" Assembly - Adjustable Keder / Aero Rad C2 Style Lock G5 & Car Assy Parts	 21-24

Rear Bow 30" Assembly - Adjustable Keder / Standard Curtain Clamp		  25

Rear Lock Handles, Over-Center & C2		  26

Curtain Clamp Assembly and Header Assembly		  27

Aero Rad Curtain Header Assemblies & Curtain Clamp Assembly		  28-29

Rear Curtain Hardware		  30

Replacement Curtains and Panels		  31

  LEGACY
DOT Bulkhead Assembly Flat Top		  32

Non-DOT Bulkhead Assembly with or without Door Flat Top		  33

Front Bow 23" Assembly		  34

Front Bow 23" Car Assembly Parts		  35

Front Bow 30" Assembly		  36

Front Bow 30" Car Assembly Parts		  37

Rear Bow 23" Assembly  -  Standard Curtain Clamp, Aero Rad, 5 Keder, & Car Parts		  38-41

Rear Bow 30" Assembly  -  5 Keder / Aero Rad Speed Lock		  42

5 Keder Tarp Clamp		  43

Rear Bow 30" Assembly - Standard Curtain Clamp / Speed Lock & Car Assembly Parts		  44-45

Rear Bow 30" Assembly - Adjustable Keder / Aero Rad Speed Lock G4 & Car Assy Parts	 46-47

Rear Bow 30" Assembly - Adjustable Keder / Aero Rad C2 Style Lock G4 & Car Assy Parts	 48-49

Aero Rad Curtain Curtain Clamp Assembly		  50



3

CONESTOGA XP®

Parts List

Bulkheads 
Pages 6 - 10

Intermediate Bow Assembly 
& Car Assemblies
Pages 14 - 15

Front Bow Assembly & 
Front Car Assemblies
Pages 11 - 12

Rail Assembly
Page 5

Rear Curtain Hardware
Replacement Curtain or Panel

Pages 30-31

Rear Lock Assembly 
& Lock Handle

Pages 26

Front Car Parts
Page 12

Standard Curtain Clamps
Aero Rad Curtain Clamps and Header

Pages 27 - 29

Rear Bow 
Assemblies
Pages 17 - 25

Rear Car Parts
Page 18, 20, 22-24

Uplift Bow 
Assemblies
Page 16

Bulkhead and Front Lock Assembly
Page 13



4

CONESTOGA XP®

XP002037
FEB-2013

Aero Warranty

Aero Products come with a one year warranty on all parts. It's another example of our ongoing commitment 
to customer satisfaction and quality.

How to Order Parts:
1) Have Serial Number ready.

NOTE: The serial number plate is located on the front 
of the bulkhead on the driver side. This number will 
allow Aero to recognize you Conestoga XP  unit and 
the necessary replacement parts you need.

2) Locate the part(s) you need using this manual.

3) Contact Aero Industries, Inc (1-800-535-9545)

Serial Number:

Important:
This page explains how to order replacement parts for your Conestoga XP. Be sure to read this page before 

placing an order with your Aero Sales Representative. To ensure that you are ordering the replacement 
parts for you specific Conestoga XP be sure to give your Aero Sales Representative your serial number.

Standard Conestoga Configurations:
Standard widths are 96" and 102". Width is measured from the outside of the rub rails. A 96" wide trailer 

finishes out approximately 102" overall width and a 102" wide trailer finishes out approximately 107" 
overall width.

All parts listed are for either 84", 100", or 102" system height. System height is measured from the top of the 
deck to the top of the bulkhead. If your system height is different the last two digits of the replacement part 
number will be replaced with the last two digits of your system height. 

Example 1: System height is 88" and part number is 0221-918600 your number will be 0221-918688.

Example 2: System height is 114" and part number is 0221-918600 your number will be 0221-918614.



5

CONESTOGA XP®

Parts List

Rail Assembly and Inspection Plate Kit

No. Part No. Description QTY

1A 1350-149141 Aluminum Extruded Rail 24 FT VARIES

1B 0201-960400 Aluminum Extruded Rail 12 FT VARIES

2 0201-863440 Rear Rack - Lock 2

3 0201-861065 Rail Insert Stainless Steel 8' VARIES

4 0201-862345 Track Top Support SS 2

5 0830-691832 1/4 x 3/8 Rivet 6

6 0765-619821 3" Dust Guard Insert Rubber VARIES

       (0765-619813 Replaced 1-15-14)

7A 0211-961102 Rail Stop Rear DS W/Hole 1

7B 0211-961103 Rail Stop Rear PS W/Hole 1

8 0201-863261 Stop Shim 2

9 0810-650482 1/4-20 x 1 1/2 Hex Bolt 2

10 0815-660668 1/4-20 Hex Jam Nut 2

11 0825-660852 1/2-13 x 1 3/4 FH Cap Screw 76

12 0820-680810 1/2 Flat Washer 76

13 0815-660855 1/2-13 Nylon Hex Nut 76

14 0211-961104 End Stop Rod Weldment 2

15 0211-862103 End Stop Weather Shield 2

16 0815-661258 1/2-13 Acorn Cap Nut 2

17 0815-660666 1/2-13 Hex Jam Nut 6

8

5

9

10

2

6

3

4

7A

1A
7B

8

9

10

11

12

13

1B

15

17

16

17

14

0201-968032    Rail Inspection Plate Kit

No. Description QTY

18 Rail Inspection Plate Assembly 1

19 1/4-20 x 3/4 Carriage Bolt 4

20 1/4 Lock Washer 4

21 1/4-20 Hex Nut 4

22 1/2-13 x 1 3/4 FHSCS 4

23 1/2 Flat Washer 4

24 1/2-13 Nylon Hex Nut 4

23

18

1920

21

22

24

0201-863449

LOCK-OUT, REAR CLEAT

NOT part of kit



6

CONESTOGA XP®

Parts List

DOT Bulkhead Assembly 
Round Top, Polished

Height
DOT Bulkhead Assembly Notched Leg

96" Trailer Width 102" Trailer Width 96" Trailer Width 102" Trailer Width

84" 0226-914984 0226-974984 0226-414984 0226-474984

100" 0226-914900 0226-974900 0226-414900 0226-474900

102" 0226-914902 0226-974902 0226-414902 0226-474902

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0226-9149XX and system height is 88", part number would be 0226-914988.

Example: 0226-9749XX and system height is 112", part number would be 0226-974912.

Standard Leg

Notched Leg



7

CONESTOGA XP®

Parts List

Height
Bulkhead Assembly No Door

96" Trailer Width 102" Trailer Width

84" 0226-913784 0226-973784

100" 0226-913700 0226-973700

102" 0226-913702 0226-973702

Non-DOT Bulkhead Assembly 
with or without Door 

Flat Top – 3 PC, Non-Polished

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Height
Bulkhead Assembly with Door

96" Trailer Width 102" Trailer Width

84" 0226-913584 0226-973584

100" 0226-913500 0226-973500

102" 0226-913502 0226-973502

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0226-9137XX and system height is 88", part number would be 0226-913788.

Example: 0226-9737XX and system height is 112", part number would be 0226-973712.



8

CONESTOGA XP®

Parts List

Height
Bulkhead Assembly No Door Notched Leg

96" Trailer Width 102" Trailer Width 96" Trailer Width 102" Trailer Width

84" 0226-718684 0226-778684 0226-418684 0226-478684

100" 0226-718600 0226-778600 0226-418600 0226-478600

102" 0226-718602 0226-778602 0226-418602 0226-478602

Non-DOT Bulkhead Assembly 
with or without Door 

Round Top, Non-Polished

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Height
Bulkhead Assembly with Door Notched Leg

96" Trailer Width 102" Trailer Width 96" Trailer Width 102" Trailer Width

84" 0226-718784 0226-778784 0226-418784 0226-478784

100" 0226-718700 0226-778700 0226-418700 0226-478700

102" 0226-718702 0226-778702 0226-418702 0226-478702

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0226-7186XX and system height is 88", part number would be 0226-718688.

Example: 0226-7786XX and system height is 112", part number would be 0226-778612.

Standard Leg

Notched Leg



9

CONESTOGA XP®

Parts List

Height
Bulkhead Assembly No Door Notched Leg

96" Trailer Width 102" Trailer Width 96" Trailer Width 102" Trailer Width

84" 0226-718984 0226-778984 0226-418984 0226-478984

100" 0226-718900 0226-778900 0226-418900 0226-478900

102" 0226-718902 0226-778902 0226-418902 0226-478902

Non-DOT Bulkhead Assembly 
with or without Door 
Round Top, Polished

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Height
Bulkhead Assembly with Door Notched Leg

96" Trailer Width 102" Trailer Width 96" Trailer Width 102" Trailer Width

84" 0226-718884 0226-778884 0226-418884 0226-478884

100" 0226-718800 0226-778800 0226-418800 0226-478800

102" 0226-718802 0226-778802 0226-418802 0226-478802

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0226-7189XX and system height is 88", part number would be 0226-718988.

Example: 0226-7789XX and system height is 112", part number would be 0226-778912.

Standard Leg

Notched Leg



10

CONESTOGA XP®

Parts List

Part No. Description QTY

0745-612347 LOCK T-HANDLE SS 1-1/2" 2

0815-660121 NUT HEX. #10-32 8

0630-962100 CABLE BOX DOOR 28" 1

0810-650479 BOLT HHCS 1/4-20x1-1/2" 2

0815-660451 NUT HEX. 1/4-20-NYLOCK 2

0820-681212-S WASHER FLAT 3/4ODx .313ID 2

0765-620128 TAPE BOX SEAL 4100 B-3 192 IN

0765-620124 TAPE FOAM 3/8X1-1/4 17.5 FT

Bulkhead Door Hardware
DOOR FRAME

0765-620128 - RUBBER SEAL

0765-620124 - FOAM TAPE

DOOR

Bulkhead Seal Plate 
Gap Filler

No. Part No. Description QTY

1 0226-862028 Seal Plate, Bulkhead 1

2 0765-620128 Tape Box Seal 4100 B-3 1

3 0830-691832 Rivet 1/4 X 3/8 2

3

1

2

3
Seal Plate

Bulkhead Leg



11

CONESTOGA XP®

Parts List

No. Part No. Description QTY

*1 0201-710004 Pull Handle 2

*2 0201-710005 Gasket 2

*3 0830-650511 3/16 x 7/8" Rivet 4

Front Bow Assembly

Height 96" Trailer Width 102" Trailer Width

84" 0228-723484 0228-783484

100" 0228-723400 0228-783400

102" 0228-723402 0228-783402

Front Bow 30" Assembly – 3 pc

0201-962181  J Clamp Assembly Kit Front

No. Part No. Description Qty.

*4 0201-962102 Front Bow J Clamp 1

*5 0825-670889 1/4-20 x 3/4 Pan Head Phillips 4

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 2

5

4

6

Front Lock 
Assembly D.S.

Front Lock 
Assembly P.S.

* Items 1, 2, 3, 4, 5, & 6 are NOT included in Front Bow Assembly

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-7234XX and system height is 88", part number would be 0228-723488.

Example: 0228-7834XX and system height is 112", part number would be 0228-783412.

3

1

2

This is Shipped knock-down



12

CONESTOGA XP®

Parts List

Car Front Assembly D.S. 30"

0221-942064

Car Front Assembly P.S. 30"

0221-942065

0201-962096    Wheel Assembly C2

No. Part No. Description QTY

1 0201-962700 Wheel Assy W/Bearing/Ring 1

2 0201-862043 Spacer Wheel 1

3 0201-862044 Bolt Wheel 1

4 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

5 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

6 0830-650511 3/16 x 7/8 Rivet 3

1

2

3

4

5
6

Front Bow
Car Assembly Parts

Car Front P.S. Extended

0221-840141

Car Front D.S. Extended

0221-840140



13

CONESTOGA XP®

Parts List

No. Part No. Description QTY

*3A 0201-710101 Front Lock Handle Arm
Standard

2

*3B 0201-710129 Front Lock Handle Arm
Straight Truck

2

*3C 0201-710145 D.S. 
0201-710146 P.S.

Upturned Handles 1 each

*3D 0201-710133 FRONT LOCK HANDLE ARM 2

*4 0835-691702 Spring Pin 1/4 x 1 1/2 2

**5 0201-710135 Cane Bolt Kit 1

6 0830-691832 Rivet 1/4 x 3/8 Steel VARIES

7 0765-61887 D-Foam 3/4 x 7/16 VARIES

8 0825-670607 Screw ¼-20x1.75” BHSCS

9 0815-660138 Nut, ¼-20 Cap

Front Lock Assembly BH CN EXP

Height 1A D.S. 1B P.S.

84" 0221-903284 0221-903184

100" 0221-903200 0221-903100

102" 0221-903202 0221-903102

Bulkhead and Front Lock Assembly

* Items 1, 2, & 3 are included in Bulkhead Assembly.

** Item 5 is NOT included in Bulkhead Assembly or in 
Front Bow Lock Assembly.

Front Lock Assembly Front Bow

Height 2A D.S. 2B P.S.

84" 0228-902284 0228-902184

100" 0228-902200 0228-902100

102" 0228-902202 0228-902102

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0221-9032XX and system height is 88", part number would be 0221-903288.

Example: 0221-9022XX and system height is 112", part number would be 0221-902212.

5

2A

2B

4

4

3A

1A

1B

3B

3C

3D



14

CONESTOGA XP®

Parts List

Intermediate Bow Assembly 
Double or Quad Uplift Bows

Intermediate Bow Assembly

Height 96" Trailer Width 102" Trailer Width

84" 0228-912284 0228-972284

100" 0228-912200 0228-972200

102" 0228-912202 0228-972202

No. Part No. Description

2A 0201-863101 Intermediate "U" 101"

2B 0201-863107 Intermediate "U" 107"

3A 0201-862208 Bow Gusset Left Hand

3B 0201-862207 Bow Gusset Right Hand

4 0201-860115 Tube Bow Splicer

5 0810-670445 5/16-18 x 2 1/4 Hex Bolt

6 0815-660461 5/16-18 Hex Nut

7 0820-680510 5/16 Flat Washer

8 0820-680520 5/16 Lock Washer

9 0201-863201 Uplift Bracket Primary

10 0201-863202 Uplift Bracket Secondary

* Items 11, 12 & 13 are NOT included in Intermediate Bow Assembly

Intermediate Bow Half Assembly

Height 1

84" 0228-901184

100" 0228-901100

102" 0228-901102

11

12

13

9

10

5
7

8

6

2B

4

4

2A

1

1

3A

3B

0201-962182  J Clamp Kit I Bow

No. Part No. Description Qty

*11 0201-962347 Intermediate Bow J Clamp 1

*12 0825-670889 1/4-20 x 3/4 Pan Head Phillips 4

*13 0825-670215 5/16-18 x 1/2 Square Head Bolt 2

Includes Car Assembly

Car Intermediate Assembly 10"

0201-962758

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-9122XX and system height is 88", part number would be 0228-912288.

Example: 0228-9722XX and system height is 112", part number would be 0228-972212.

This is Shipped knock-down



15

CONESTOGA XP®

Parts List

10

9

Intermediate Bow 
Quints Uplift Bows

Intermediate Bow Assembly

Height 96" Trailer Width 102" Trailer Width

84" 0228-419084 0228-479084

100" 0228-419000 0228-479000

102" 0228-419002 0228-479002

No. Part No. Description

2A 0201-863101 Intermediate "U" 101"

2B 0201-863107 Intermediate "U" 107"

3A 0201-862208 Bow Gusset Left Hand

3B 0201-862207 Bow Gusset Right Hand

4 0201-860115 Tube Bow Splicer

5 0810-670445 5/16-18 x 2 1/4 Hex Bolt

6 0815-660461 5/16-18 Hex Nut

7 0820-680510 5/16 Flat Washer

8 0820-680520 5/16 Lock Washer

9 0201-863202 Uplift Bracket Second "A"

10 0201-860692 Tube Spacer Uplift Bracket

* Items 12, 13, & 14 are NOT included in Intermediate Bow Assembly

9

5
7

6
8

2B

4

4

2A

1A

1B

3A

3B 11

12

13

Intermediate Bow Half Assembly

Height 1A D.S. 1B P.S.

84" 0228-404284 0228-404184

100" 0228-404200 0228-404100

102" 0228-404202 0228-404102

0201-962182  J Clamp Kit I Bow

No. Part No. Description Qty.

*11 0201-962347 Intermediate Bow J Clamp 1

*12 0825-670889 1/4-20 x 3/4 Pan Head Phillips 4

*13 0825-670215 5/16-18 x 1/2 Square Head Bolt 2

Includes Car Assembly

Car Intermediate Assembly 10"

0201-962758

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-4170XX and system height is 88", part number would be 0228-417088.

Example: 0228-4770XX and system height is 112", part number would be 0228-477012.

This is Shipped knock-down

9



16

CONESTOGA XP®

Parts List

Uplift Assemblies

No. Part No. Description

1 See Chart Primary Uplift Bow

2 See Chart Secondary Uplift Bow

3 See Chart Quints Uplift Bow

4 0201-968559 Webbing Strap Kit (24 pieces)

5 0201-960258 Strap Assembly Quints

Primary Uplift Bow

Height Uplift Leg 
Height

96" Trailer Width 102" Trailer Width

70"-79" 61 3/4" 0201-861156 0201-861155

80"-89" 72" 0201-861160 0201-861161

90"-97" 78" 0201-861138 0201-861139

98"-110" 84 3/4" 0201-861040 0201-861041

Quints 83 3/8" 0201-861182

Secondary Uplift Bow

Height Uplift Leg 
Height

96" Trailer Width 102" Trailer Width

All Units 33 1/2" 0201-861042 0201-861043

Quints Uplift Bow

Height Uplift Leg 
Height

96" Trailer Width 102" Trailer Width

All Units 93 9/16" 0201-861184

13

14

15

12

11

No.

0201-960101  Uplift Tube Assy

Part No. Description Qty.

11 0201-861009 Uplift Connector 1

12 0715-619403 Compression Spring 1

13 0835-619637 5/16 x 1 7/8" Clevis Pin 1

14 0820-681212 3/4 O.D. X .313 I.D. Flat Washer 1

15 0835-618502 1 1/8" Ring Split 1

102" wide bow will have 
red strips on one leg.

4 0201-968559 Webbing Strap Kit C2 & XP

5 0201-968544 Webbing Strap Kit Quints

No. Part No. Description Qty.

6A 0201-960255 Strap Assembly Conestoga 24/12

6B 0201-960258 Strap Assembly Quints 0/12

7 0810-650476 1/4-20 x 2 3/4 Hex Bolt 14/12

8 0820-680390 1/4 x 1 1/2 O.D. Fender Washer 28/24

9 0815-660451 1/4-20 Nylon Hex Nut 14/12

10 0930-860753 C2 Instruction Sheet - Web Strap 1

4

1 Primary Uplift Bow

Double Uplift Assembly

9

8

7

6A

1

2 Secondary Uplift Bow

Primary Uplift Bow

4

Quad Uplift Assembly

3

5

2

1

4

Secondary Uplift Bow
Primary Uplift Bow

Quints Uplift Bow

Quint Uplift Assembly

No. 10 is not shown

6B



17

CONESTOGA XP®

Parts List

Rear Bow Aero Rad W/ Roll Curtain

Rear Bow 30" Assembly 
Adjustable Keder/Aero Rad

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-721284 0228-781284

100" 0228-721200 0228-781200

102" 0228-721202 0228-781202

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-728284 0228-788284

100" 0228-728200 0228-788200

102" 0228-728202 0228-788202

Rear Bow Aero Rad W/ Pull Curtain

1

1

2

2

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-7212XX and system height is 88", part number would be 0228-721288.

Example: 0228-7812XX and system height is 112", part number would be 0228-781212.

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

* Items 6A, 6B, 7, & 8 are NOT included in Rear Bow Assembly

7

5B

6

8

10

9

5A

6

7

8 9
10

No. Part No. Description Qty.

1 0765-618838 D-Foam (ft) 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

*5A 0201-963200 Rear Bow J Clamp D.S. 1

*5B 0201-963091 Rear Bow J Clamp P.S. 1

No. Part No. Description Qty.

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

*7 0810-600000 BOLT HHCS 1/2-13X1 2

*8 0810-650467 BOLT CARR 1/2-13 x 1-3/4" 2

*9 0815-660855 NUT HEX. 1/2-13 4

*10 0820-680810 WASHER FLAT 1/2 4

This is Shipped 
knock-down

Aero Rad



18

CONESTOGA XP®

Parts List

Car Rear Assembly D.S. 30" – 3pc

0201-963976

Car Rear Assembly P.S. 30" – 3 pc

0201-963977

0201-962096    Wheel Assembly C2

No. Part No. Description QTY

1 0201-962700 Wheel Assy W/Bearing/Ring 1

2 0201-862043 Spacer Wheel 1

3 0201-862044 Bolt Wheel 1

4 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

5 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

6 0830-650511 3/16 x 7/8 Rivet 3

Car Assembly Parts

1

2

3

4

5
6

No. Part No. Description QTY

7 N/A 1

8 0201-963993 1

9 0201-963994 1

10 0201-711724 1

11 0201-862720 1

12 0201-711753 2

13 0835-691656

Bracket Rear Lock Assembly 

Locking Arm Rear Assembly 

Push Rod Assembly Rear Lock 

Shaft Rear Lock

Tube Spacer Rear Lock 

Bushing C2

5/8" x 1 3/4" Clevis Pin 1

No. Part No. Description QTY

14 0835-691620 1/8" x 1 1/2" Cotter Pin 1

15 0810-681104 5/16-18 x 2 3/4" Elevator Bolt 1

16 0810-650521 5/16-18 x 2 1/2" Hex Bolt 1

17 0820-680510 5/16 Flat Washer 1

18 0815-660550 5/16-18 Nylon Hex Nut 2

19 0311-862818 Spacer 1

20 0820-602970 Bushing 5/8 x 1 1

15

16

17
14 11

13

10

8

9

18

12

12

20

19

P.S. shown 
D.S. opposite

Bracket is part of 
Rear Bow Weldment

Rear Lock Assembly 
3 pc Rear Bow



19

CONESTOGA XP®

Parts List

Rear Bow 30" Assembly 
Adjustable Keder/Aero Rad

HE Car G5 W/Speed Lock
Rear Bow Aero Rad W/ Pull CurtainRear Bow Aero Rad W/ Roll Curtain

Aero Rad

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-921384 0228-981384

100" 0228-921300 0228-981300

102" 0228-921302 0228-981302

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-928384 0228-988384

100" 0228-928300 0228-988300

102" 0228-928302 0228-988302

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-9213XX and system height is 88", part number would be 0228-921388.

Example: 0228-9813XX and system height is 112", part number would be 0228-981312.

No. Part No. Description Qty.

1 0765-618838 D-Foam (ft) 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

*5A 0201-963200 Rear Bow J Clamp D.S. 1

*5B 0201-963091 Rear Bow J Clamp P.S. 1

No. Part No. Description Qty.

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

*7 0810-600000 BOLT HHCS 1/2-13X1 2

*8 0810-650467 BOLT CARR 1/2-13 x 1-3/4" 2

*9 0815-660855 NUT HEX. 1/2-13 4

*10 0820-680810 WASHER FLAT 1/2 4

* Items 5A, 5B, 6, 7, 8, 9, & 10 are NOT included in Rear Bow Assembly

This is Shipped 
knock-down

1
1

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

5A

6

7

8 9
10 7

5B

6

8

10

9



20

CONESTOGA XP®

Parts List

Rear Car Assemblies
High Efficiency 
Speed Lock G5

Car Rear Assembly D.S.

0201-963957

Car Rear Assembly P.S.

0201-963958
17

18

19

20

21
22

No. Part No. Description Qty.

1A 0201-712028 REAR CAR WLDMNT PS 1

1B 0201-712029 REAR CAR WLDMNT DS 1

2 0201-710004 PULL HANDLE - FRONT/REAR 1

3 0201-963969 PUSH ROD ASMBY REAR LOCK 1

4 0201-963960 LOCKING ARM WLDMNT

5 0201-711724 SHAFT REAR LOCK 1

6 0710-602108 BEARING THRUST-BRONZE OIL 1

7 0710-602151 BEARING, SLEEVE OIL-EMBED 2

8 0835-691656 CLEVIS PIN 5/8" x 1 3/4" 1

9 0835-691620 PIN COTTER 1/8" X 1-1/2" 1

10 0810-650532 BOLT HHCS 5/16-18x2-1/4" 1

No. Part No. Description Qty.

11 0815-660550 NUT HEX. 5/16-18 1

12 0820-680510 WASHER FLAT 5/16" 1

13 0201-711876 TUBE, CABLE GLIDE 1

14 0820-681010 WASHER FLAT 5/8" USS 1

15 0760-603163 LANYARD, 8"LN, 1/16" WIRE 1

16 0715-619422 SPRING EXTENSION - 2" 1

0201-962098 Wheel Assy C2 Rear Bow

No. Part No. Description QTY

17 0201-962700 Wheel Assy W/Bearing/Ring 1

18 0201-863006 Spacer Wheel 1

19 0201-862044 Bolt Wheel 1

20 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

21 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

22 0830-650511 3/16 x 7/8 Rivet 3

6 1A

19

21

2

11

3

9

10

22

1B

8

7

7

5

19

20

17
18

4

13

12

14
15

16

21

11 1/8



21

CONESTOGA XP®

Parts List

Rear Bow 30" Assembly 
Adjustable Keder/Aero Rad

HE W/C2 Style Lock G5
Rear Bow Aero Rad W/ Pull CurtainRear Bow Aero Rad W/ Roll Curtain

Aero Rad

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-921784 0228-981784

100" 0228-921700 0228-981700

102" 0228-921702 0228-981702

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-928784 0228-988784

100" 0228-928700 0228-988700

102" 0228-928702 0228-988702

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-9217XX and system height is 88", part number would be 0228-921788.

Example: 0228-9817XX and system height is 112", part number would be 0228-981712.

No. Part No. Description Qty.

1 0765-618838 D-Foam (ft) 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

*5A 0201-963200 Rear Bow J Clamp D.S. 1

*5B 0201-963091 Rear Bow J Clamp P.S. 1

No. Part No. Description Qty.

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

*7 0810-600000 BOLT HHCS 1/2-13X1 2

*8 0810-650467 BOLT CARR 1/2-13 x 1-3/4" 2

*9 0815-660855 NUT HEX. 1/2-13 4

*10 0820-680810 WASHER FLAT 1/2 4

* Items 5A, 5B, 6, 7, 8, 9, & 10 are NOT included in Rear Bow Assembly

This is Shipped 
knock-down

1

1

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

7

5B

6

8

10

9

5A

6

7

8 9
10



22

CONESTOGA XP®

Parts List

No. Part No. Description Qty.

1A 0201-961140 REAR LOCK/CAR ASSY D.S. 1

1B 0201-961141 REAR LOCK/CAR ASSY P.S. 1

2 0201-962051 SPACER, WELDMENT 1

3 0810-670656 BOLT HHCS 3/8-16x1-1/4 4

4 0815-660660 NUT HEX. 3/8-16 4

5 0820-680620 WASHER FLAT 3/8" 8

Rear Car Assemblies
High Efficiency

C2 Lock W/Spacer G5

1A 1B

5

5

4

3

2



23

CONESTOGA XP®

Parts List

REAR LOCK/CAR ASSY D.S. 
0201-961140

REAR LOCK/CAR ASSY P.S. 
0201-961141

Rear Car Assemblies
High Efficiency 

C2 Lock G5

No. Part No. Description Qty.

1A 0201-962061 CAR REAR BOW P.S. WELDUP 1

1B 0201-962060 CAR REAR BOW D.S. WELDUP 1

2A 0201-962417 REAR LOCK ASSY; P.S. 1

2B 0201-962416 REAR LOCK ASSY; D.S. 1

3 0201-867464 PIN PIVOT 1 1/2" DIA. 1

4 0840-618502 RETAINING RING; REAR LOCK 1

5 0201-962097 CAR LOCK ASSY C2

No. Part No. Description QTY

6 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

7 0830-650511 3/16 x 7/8 Rivet 3

8 0201-962098 WHEEL ASSY C2 REAR BOW 2

No. Part No. Description QTY

9 0201-962700 Wheel Assy W/Bearing/Ring 1

10 0201-863006 SPACER 1/2" X 1.5" OD 1

11 0201-862044 Bolt Wheel 1

12 0815-661256 3/4-10 Jam Nut 1

CAR REAR P.S. ASSY REINFC 
0201-963707

CAR REAR D.S. ASSY REINFC 
0201-963706

1A

4

2A

3

1B

2B

3

4

9

10

11

12
8

6
7

5

Wheels and car lock do NOT come 
with Car Weldups 1A & 1B

Includes Rear Lock Assembly

Includes wheels and car lock Includes wheels and car lock

Includes Rear Lock Assembly



24

CONESTOGA XP®

Parts List

No. Part No. Description

1A 0201-962417 REAR LOCK ASSY; P.S.

1B 0201-962416 REAR LOCK ASSY; D.S.

2 0201-962411 Inner Tube Assembly D.S.

3 0201-962414 Outer Assembly Welded C2

4 0820-602971 THRUST WASHER; REAR LOCK

5 0820-680300 3/4 Spherical Washer

6 0815-660849 3/4-16 Slotted Hex Nut

7 0710-602109 Thurst Bearing Bronze

No. Part No. Description

8 0201-867462 Lead Screw Rear Lock

9 0785-609410 Lube Fitting Rear Lock

10 0835-691620 PIN COTTER 1/8" X 1-1/2"

11 0835-619641 1/2 x 1 3/4 Clevis Pin

12 0920-324018 Caution Label

13 0201-860235 MAGNET REAR BOW LOCK

14 0830-650516 RIVET 3/16 X 5/8 STL

Car Rear Lock Assemblies 
C2 Style

9

13

11

12

6
3

4 5

8

7

11

12

3

4

8

7

2
2

13

1A 1B

13

10 10

14
14

REAR LOCK ASSY; D.S.
0201-962416

REAR LOCK ASSY; P.S.
0201-962417



25

CONESTOGA XP®

Parts List

  IMPORTANT: Rear Bows with standard curtain clamps are configured. 
To insure you get the correct Rear Bow obtain the serial number of your 
system, call and customer service will look up the correct part number.

Rear Bow 30" Assembly 
Adjustable Keder

Standard Curtain Clamp

XP002037
FEB-2013

Serial Number:

1A

2

3

4 5
6

3

1B

2

4

6

5

No. Part No. Description Qty.

1A 0201-963200 Rear Bow J Clamp D.S. 1

1B 0201-963091 Rear Bow J Clamp P.S. 1

2 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

3 0810-600000 BOLT HHCS 1/2-13X1 2

4 0810-650467 BOLT CARR 1/2-13 x 1-3/4" 2

5 0815-660855 NUT HEX. 1/2-13 4

6 0820-680810 WASHER FLAT 1/2 4



26

CONESTOGA XP®

Parts List

Rear Lock Handle
Speed Lock

1

No. Part No. Description QTY

1 0201-963609 Rear Lock Handle Assembly 1

Replaces 0201-963576

2 0201-963988 Winch Handle Adapter 2

3 0720-603520-2 Chain #4 x 2.6" ; 4 Links 2

4 0720-603520-9 Chain #4 x 2.6" ; 15 Links 2

No. Part No. Description QTY

5 0720-603518 Chain Quick Link 1/8" 2

6 0810-650550 #10-32 X 1/2 Hex Cap 2

7 0820-680407 3/16 Flat Washer 2

8 0830-650511 3/16 x 7/8" Rivet 4

4

3

2

8

7
6

5

0201-962105 REAR LOCK HANDLE TORQUE

No. Part No. Description QTY

1 0201-860188 CLUTCH - C2 REAR LOCK 1

2 0201-860186 ADAPTER END-C2 REAR LOCK 1

3 0201-860187 HANDLE END-C2 REAR LOCK 1

2

1

Standard 3

Rear Lock Handle
C2 Style

This style handle 
has been replaced.

1

This style handle 
has been replaced.



27

CONESTOGA XP®

Parts List

Clamp Assembly

Height 1 D.S. 2 P.S.

72" 0201-962548 0201-962549

84" 0201-962560 0201-962561

96" 0201-962572 0201-962573

100" 0201-962576 0201-962577

102" 0201-962578 0201-962579

104" 0201-962580 0201-962581

No. Part No. Description

3A 0201-962065 Rear Pull Curtain Header Assy 96"

3B 0201-962066 Rear Pull Curtain Header Assy 102"

4A 0201-962165 Rear Roll Curtain Header Assy 96"

4B 0201-962166 Rear Roll Curtain Header Assy 102"

5 0730-612430 Loop Footman 2"

6 0750-616657 Pulley Single Swivel Eye

7 0750-616656 Pulley Double Swivel Eye

8 0810-600004 1/4-20 x 3/4 Hex Bolt

9 0815-660451 1/4-20 Nylon Hex Nut

10 0201-862515 1 1/8 x 6 Rubber

11 0760-618659 1/4" Black Poly Rope 57 ft

*12 0765-615100 Rubber C-Channel Seal

*13 0825-650510 #10 x 1 1/2 PPH TEK

**14 0730-612360 Hook "J" Tarp Hook

**15 0825-670365 #12 x 1 Hex Washer Self Drilling

Curtain Clamp Assembly 
and Header Assembly

4A 4B

3A 3B

6

7

8

9

5

*** Items 17, 18, 19 & 20 are included with item 16 Lock Bar Assembly for Rear Curtain

1
2

18

17

16

19

22

21

24

23
20

10

11

13 12
* Items 12 & 13 are not included with Clamp Assembly

** Items 14 & 15 are included in the rear bow

0201-961303  Curtain Lock Kit

No. Part No. Description

***16 0201-967509 Lock Bar Assembly for Rear Curtain

***17 0810-600004 1/4-20 x 3/4 Hex Bolt

***18 0815-660456 1/4-20 Nylon Hex Jam Nut

***19 0201-960011 Rear Pin & Cable Assembly

***20 0830-650516 3/16 x 5/8 Rivet

21 0201-867015 Lock Bar Rest

22 0201-867016 Stay Lock Bar

23 0810-650510 5/16 x 1 Hex Washer Head Type F

24 0825-670560 #14 x 1 Flat Head Phillips

14

15



28

CONESTOGA XP®

Parts List

10

Curtain Header Assemblies 
Aero Rad

Roll Curtain Rad Header

6

7

8

9

5

2A 2B

11

3
9 4

Pull Curtain Rad Header

No. Part No. Description QTY

1A 0201-962165 Aero Rad Roll Header Assy 101" 1

1B 0201-962166 Aero Rad Roll Header Assy 107" 1

2A 0221-962901 Aero Rad Pull Header Assy 101" 1

2B 0221-962907 Aero Rad Pull Header Assy 107" 1

3 0221-860522 Cover End Plate D.S. 1

4 0221-860523 Cover End Plate P.S. 1

5 0730-612430 Loop Footman 2" 3

6 0750-616657 Pulley Single Swivel Eye 2

7 0750-616656 Pulley Double Swivel Eye 1

8 0810-600004 1/4-20 x 3/4 Hex Bolt 6

9 0815-660456 Nut Hex 1/4-20 Nylon Jam 10

10 0760-618659 1/4" Rope Black Poly 57 ft 1

11 0810-650456 Bolt Carr 1/4-20 x 3/4" 4

1A 1B



29

CONESTOGA XP®

Parts List

Aer Rad Clamp Assembly

Height 1 D.S. 2 P.S.

84" 0221-962784 0221-962684

100" 0221-962700 0221-962600

102" 0221-962702 0221-962602

No. Part No. Description Qty

*3 0765-615100 Rubber C-Channel Seal 108" Varies

*4 0825-650510 #10 x 1 1/2 PPH TEK Varies

5 0221-860510 Block Clamp Pad 1

6 0830-691832 1/4 x 3/8 Rivet 2

7 0201-862569 Curtain Tube Stop 1

**8 0745-612501 Lock Rubber Draw Latch 1

9 0221-860543 T-Handle Bracket 1

10 0830-691830 Rivet Alum 3/16 X 1/4 2

Aero  Rad Curtain 
Clamp Assembly

5
6

3

4

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0221-9627XX and system height is 88", part number would be 0221-962788.

Example: 0221-9627XX and system height is 112", part number would be 0221-962712.

11A 0221-962809-DS CAM LOCK ASSY D.S.

11B 0221-962809-PS CAM LOCK ASSY P.S.

No. Part No. Description Qty

12 0221-860538 Cam Plate, Aero Rad Lock 1

13 0221-962808 Cam Handle, Lock 1

14 0845-691234 Bushing Bronze Flange 1/2 ID 1

15 0845-691236 Bushing Bronze SAE-863 1

16 0810-650122-S Bolt BHSCS 3/8-16 x 7/8" 1

17 0820-680394 Washer Fender 3/8 x 1-1/4" 1

18 0820-680426-S Washer Flat 3/8 SAE S.S. 1

19 0815-660529-S 3/8-16 Nylon Hex Nut 1

20 0845-691235 Bushing Bronze Flange 3/8 ID 1

21 0810-650876 3/8 x 1 1/4 Shoulder Bolt 1

22 0815-660550-S 5/16-18 Nylon Hex Nut 1

23 0820-681212-S Washer Flat 3/4ODx .313ID 2

24 0765-618870 Rubber Grip, Cam Lock 1

16

17

12

14

15

19

22
20

13

23

21

23

18

24

7

1 2

8

Quantities are per side.

* Items 3 & 4 are NOT part of Clamp Assembly

** Item 8 comes with (2) #10 screws

10

9

11A 11B

11A 11B



30

CONESTOGA XP®

Parts List

Rear Curtain Hardware

3 0201-962516 Crank Assembly 3 Piece

No. Part No. Description

4 0201-962513 Crank Assembly Lower

5 0201-962514 Crank Extension 40"

6 0201-962515 Crank Assembly upper W/ U-Joint

See Page 26 for Replacement Curtain

Rear Pull Curtain

1A 1B
2

Rear Roll Curtain
1A 1B 2

5

3

4

6

No. Part No. Description

1A 0201-862111 Roll Pipe 98" – STD Curtain Clamp (101W)

1B 0201-862105 Roll Pipe 104 1/2" - Aero Rad (107W)

1C 0201-862248 Roll Pipe 105 1/2" – STD Curtain Clamp (107W)

2 0845-690110 1/4 x 3/4 Nylon Anchor Rivet

Replacement 
Handle Assembly 1 Piece Hose

0201-962616

Replacement 
Handle Assembly 2 Piece Hose

0201-962601

Assembly With Storage Tube

0201-968548

1D 0201 -862257 Roll Pipe 99 1/2" - Aero Rad (101W)



31

CONESTOGA XP®

Parts List

Replacement PanelReplacement Panel

Trailer Width

Unit
Height

Replacement CurtainReplacement Curtain

Replacement Curtains and Panels

XP002037
FEB-2013

Serial Number:

  IMPORTANT: Panels and curtains are made from diff erent fabrics and the colors of those 
fabrics do NOT match. To insure you get the correct panel or curtain obtain the serial number 
of your system, call and customer service will look up the correct part number.

Logo optional



32

CONESTOGA XP®

Parts List

DOT Bulkhead Assembly 
Flat Top

Height
DOT Bulkhead Assembly

96" Trailer Width 102" Trailer Width

84" 0221-918784 0221-978784

100" 0221-918700 0221-978700

102" 0221-918702 0221-978702

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0221-9187XX and system height is 88", part number would be 0221-918788.

Example: 0221-9787XX and system height is 112", part number would be 0221-978712.

Legacy



33

CONESTOGA XP®

Parts List

Height
Bulkhead Assembly No Door

96" Trailer Width 102" Trailer Width

84" 0221-918684 0221-978684

100" 0221-918600 0221-978600

102" 0221-918602 0221-978602

Non-DOT Bulkhead Assembly 
with or without Door 

Flat Top

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Front Lock Handle 
Shipped Loose

Height
Bulkhead Assembly with Door

96" Trailer Width 102" Trailer Width

84" 0221-915084 0221-975084

100" 0221-915000 0221-975000

102" 0221-915002 0221-975002

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0221-9186XX and system height is 88", part number would be 0221-918688.

Example: 0221-9786XX and system height is 112", part number would be 0221-978612.

Legacy



34

CONESTOGA XP®

Parts List

Front Bow Assembly

Height 96" Trailer Width 102" Trailer Width

84" 0228-913084 0228-973084

100" 0228-913000 0228-973000

102" 0228-913002 0228-973002

Front Bow 23" Assembly

* Items 1, 2, 3, 4, 5, & 6 are NOT included in Front Bow Assembly

0201-962181  J Clamp Assembly Kit Front

No. Part No. Description QTY

*4 0201-962102 Front Bow J Clamp 2

*5 0825-670889 1/4-20 x 3/4 Pan Head Phillips 8

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

Car Front Assembly D.S. 23"

0201-963986

Car Front Assembly P.S. 23"

0201-963987

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0221-9130XX and system height is 88", part number would be 0221-913088.

Example: 0228-9730XX and system height is 112", part number would be 0228-973012.

5

4

6

3

1

2

Front Lock 
Assembly D.S.

Front Lock 
Assembly P.S.

No. Part No. Description QTY

*1 0201-962798 Handle Pull Assembly 2

*2 0201-862797 Gasket Pull Handle 2

*3 0830-650511 3/16 x 7/8" Rivet 4

Legacy



35

CONESTOGA XP®

Parts List

Car Front Assembly D.S. 23"

0201-963986

Car Front Assembly P.S. 23"

0201-963987

0201-962096    Wheel Assembly C2

No. Part No. Description QTY

1 0201-962700 Wheel Assy W/Bearing/Ring 1

2 0201-862043 Spacer Wheel 1

3 0201-862044 Bolt Wheel 1

4 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

5 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

6 0830-650511 3/16 x 7/8 Rivet 3

1

2

3

4

5
6

Front Bow
Car Assembly Parts

Front Car Weldment P.S.

0201-712005

Front Car Weldment D.S.

0201-712004



36

CONESTOGA XP®

Parts List

No. Part No. Description QTY

*1A 0201-962798 Handle Pull Assembly 2

*1B 0201-710004 Pull Handle 2

*2A 0201-862797 Gasket Pull Handle 2

*2B 0201-710005 Gasket 2

*3 0830-650511 3/16 x 7/8" Rivet 4

Front Bow Assembly

Height 96" Trailer Width 102" Trailer Width

84" 0228-923084 0228-983084

100" 0228-923000 0228-983000

102" 0228-923002 0228-983002

Front Bow 30" Assembly

0201-962181  J Clamp Assembly Kit Front

No. Part No. Description Qty.

*4 0201-962102 Front Bow J Clamp 1

*5 0825-670889 1/4-20 x 3/4 Pan Head Phillips 4

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 2

5

4

6

3

1A

2A

Front Lock 
Assembly D.S.

Front Lock 
Assembly P.S.

* Items 1, 2, 3, 4, 5, & 6 are NOT included in Front Bow Assembly

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-9230XX and system height is 88", part number would be 0228-923088.

Example: 0228-9830XX and system height is 112", part number would be 0228-983012.

1B

2B

3

Replaced 
2-1-13

Car Front Assembly D.S. 30"

0201-962704

Car Front Assembly P.S. 30"

0201-962705



37

CONESTOGA XP®

Parts List

Car Front Assembly D.S. 30"

0201-962704

Car Front Assembly P.S. 30"

0201-962705

0201-962096    Wheel Assembly C2

No. Part No. Description QTY

1 0201-962700 Wheel Assy W/Bearing/Ring 1

2 0201-862043 Spacer Wheel 1

3 0201-862044 Bolt Wheel 1

4 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

5 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

6 0830-650511 3/16 x 7/8 Rivet 3

1

2

3

4

5
6

Front Bow
Car Assembly Parts

Car Front P.S.

0201-861030

Car Front D.S.

0201-861029



38

CONESTOGA XP®

Parts List

Rear Bow W/ Roll Curtain

1

432

5

Header Assembly 
Roll Curtain

Rear Bow 23" Assembly 
Standard Curtain Clamp

Speed Lock

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-918084 0228-978084

100" 0228-918000 0228-978000

102" 0228-918002 0228-978002

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-917084 0228-977084

100" 0228-917000 0228-977000

102" 0228-917002 0228-977002

No. Part No. Description Qty.

1 0765-618838 D-Foam 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

5 1545-619855 Strap Assembly Tarp 5 1/2" 2

No. Part No. Description Qty.

*6A 0201-962408 Rear Bow J Clamp D.S. 1

*6B 0201-962409 Rear Bow J Clamp P.S. 1

*7 0825-670889 1/4-20 Pan Head Phillips 8

*8 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

* Items 6A, 6B, 7, & 8 are NOT included in Rear Bow Assembly

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-9180XX and system height is 88", part number would be 0228-918088.

Example: 0228-9780XX and system height is 112", part number would be 0228-978012.

6A

7
8

Curtain Clamp 
Assembly D.S.

Rear Bow W/ Pull Curtain

1

6B

7

8

432

5

Header Assembly 
Pull Curtain

Curtain Clamp 
Assembly P.S.

Curtain Clamp 
Assembly D.S.

Curtain Clamp 
Assembly P.S.

Legacy



39

CONESTOGA XP®

Parts List

Rear Bow 23" Assembly 
Standard Aero Rad Clamp

Speed Lock

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-517084 0228-577084

100" 0228-517000 0228-577000

102" 0228-517002 0228-577002

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-516084 0228-576084

100" 0228-516000 0228-576000

102" 0228-516002 0228-576002

No. Part No. Description Qty.

1 0765-618838 D-Foam 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

5 1545-619855 Strap Assembly Tarp 5 1/2" 2

No. Part No. Description Qty.

*6A 0201-962408 Rear Bow J Clamp D.S. 1

*6B 0201-962409 Rear Bow J Clamp P.S. 1

*7 0825-670889 1/4-20 Pan Head Phillips 8

*8 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

* Items 6A, 6B, 7, & 8 are NOT included in Rear Bow Assembly

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-5170XX and system height is 88", part number would be 0228-517088.

Example: 0228-5770XX and system height is 112", part number would be 0228-577012.

6A

7
8

Rear Bow W/ Roll Curtain

1

432

5

Rear Bow W/ Pull Curtain

1

6B

7

8

432

5

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

LegacyAero Rad



40

CONESTOGA XP®

Parts List

Rear Bow 23" Assembly 
5 Keder/Aero Rad

Speed Lock

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-411084 0228-471084

100" 0228-411000 0228-471000

102" 0228-411002 0228-471002

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-410084 0228-470084

100" 0228-410000 0228-470000

102" 0228-410002 0228-470002

No. Part No. Description Qty

1 0765-618838 D-Foam 9 ft

2 1545-619855 Strap Assembly Tarp 5 1/2" 2

Rear Bow Aero Rad W/ Roll Curtain Rear Bow Aero Rad W/ Pull Curtain

1

1

2
2

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-4110XX and system height is 88", part number would be 0228-411088.

Example: 0228-4210XX and system height is 112", part number would be 0228-421012.

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

LegacyAero Rad



41

CONESTOGA XP®

Parts List

0221-968508    Roller Wheel Assembly

No. Part No. Description QTY

7 0201-710002 Roller Wheel 1.375 x .375 ID 2

8 0820-680620 3/8 Flat Washer 4

9 0835-691636 3/8 x 1 1/2 Clevis Pin 2

10 0835-691635 1/8 x 3/4 Cotter Pin 2

9

10
8

7

8

Car Rear Assembly D.S. 23"

0201-963991

Car Rear Assembly P.S. 23"

0201-963992

Legacy

0201-962096    Wheel Assembly C2

No. Part No. Description QTY

1 0201-962700 Wheel Assy W/Bearing/Ring 1

2 0201-862043 Spacer Wheel 1

3 0201-862044 Bolt Wheel 1

4 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

5 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

6 0830-650511 3/16 x 7/8 Rivet 3

Car Assembly Parts
Speed Lock

1

2

3

4

5
6

18 19

20

21

22

15

17

14

12

11

13

22

16

16

No. Part No. Description QTY

11 0201-963984 Bracket Rear Lock Assembly 1

12 0201-963993 Locking Arm Rear Assembly 1

13 0201-963982 Push Rod Assembly Rear Lock 1

14 0201-711724 Shaft Rear Lock 1

15 0201-862720 Tube Spacer Rear Lock 1

16 0201-711753 Bushing C2 2

No. Part No. Description QTY

17 0835-691656 1

18 0835-691620 1

19 0810-681104 1

20 0810-650521 1

21 0820-680510 1

22 0815-660550

5/8" x 1 3/4" Clevis Pin

1/8" x 1 1/2" Cotter Pin

5/16-18 x 2 3/4" Elevator Bolt 

5/16-18 x 2 1/2" Hex Bolt 

5/16 Flat Washer

5/16-18 Nylon Hex Nut 2

Used on: 
23 & 30" Fixed 
Keder Rear Bows



42

CONESTOGA XP®

Parts List

Rear Bow 30" Assembly 
5 Keder/Aero Rad

Speed Lock

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-421084 0228-481084

100" 0228-421000 0228-481000

102" 0228-421002 0228-481002

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-420084 0228-480084

100" 0228-420000 0228-480000

102" 0228-420002 0228-480002

No. Part No. Description Qty

1 0765-618838 D-Foam 9 ft

2 1545-619855 Strap Assembly Tarp 5 1/2" 2

Rear Bow Aero Rad W/ Roll Curtain Rear Bow Aero Rad W/ Pull Curtain

1

1

2 2

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-4210XX and system height is 88", part number would be 0228-421088.

Example: 0228-4810XX and system height is 112", part number would be 0228-481012.

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

LegacyAero Rad



43

CONESTOGA XP®

Parts List

15

14

15

14

7

8

12

13

10

11

9

4

6

5

2A 2B

3B

1

1

3A

No. Part No. Description Qty

2A 0201-769430 CN EXP 5 Track Keder 96" 1

2B 0201-769429 CN EXP 5 Track Keder 102" 1

3A 0201-769753 5 Track Keder J DS Weld 1

3B 0201-769754 5 Track Keder J PS Weld 1

4 0201-711777 5 Keder Alignment Plate 4

5 0810-650456 1/4-20 x 3/4 Carriage Bolt 8

6 0815-660451 1/4-20 Nylon Hex Nut 8

7 0201-711783 Lock Cover Plate 2

No. Part No. Description Qty

8 0825-650504 1/4-20 x 5/8 Flat Head Screw 4

9 0201-711774 5 Keder J Clamp Shim Block 2

10 0201-711775 5 Keder J Clamp Plate 2

11 0810-650470 1/4-20 x 1 Carriage Bolt 4

12 0820-680410  1/4 Flat Washer 4

13 0815-660451 1/4-20 Nylon Hex Nut 4

14 0825-670365 #12 x 1 Unslotted Hex 32

15 0830-691832 1/4 x 3/8 Rivet 8

5 Keder Tarp Clamp

CXP 5-Track Keder

Height 1 QTY

84" 0201-769584 2

100" 0201-769500 2

102" 0201-769502 2

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0201-7695XX and system height is 88", part number would be 0201-769588.

Example: 0201-7695XX and system height is 112", part number would be 0201-769512.

Legacy



44

CONESTOGA XP®

Parts List

Rear Bow 30" Assembly 
Standard Curtain Clamp

Speed Lock

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-928084 0228-988084

100" 0228-928000 0228-988000

102" 0228-928002 0228-988002

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-927084 0228-987084

100" 0228-927000 0228-987000

102" 0228-927002 0228-987002

* Items 6A, 6B, 7, & 8 are NOT included in Rear Bow Assembly

No. Part No. Description Qty.

1 0765-618838 D-Foam (ft) 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

5 1545-619855 Strap Assembly Tarp 5 1/2" 2

No. Part No. Description Qty.

*6A 0201-962408 Rear Bow J Clamp D.S. 1

*6B 0201-962409 Rear Bow J Clamp P.S. 1

*7 0825-670889 1/4-20 Pan Head Phillips 8

*8 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-9280XX and system height is 88", part number would be 0228-928088.

Example: 0228-9780XX and system height is 112", part number would be 0228-978012.

1

Rear Bow W/ Roll Curtain

432

5

6A

7
8

1

Rear Bow W/ Pull Curtain

6B

7

8

5

432

Header Assembly 
Roll Curtain

Curtain Clamp 
Assembly D.S.

Header Assembly 
Pull Curtain

Curtain Clamp 
Assembly P.S.

Curtain Clamp 
Assembly D.S.

Curtain Clamp 
Assembly P.S.

Legacy



45

CONESTOGA XP®

Parts List

Car Rear Assembly D.S. 30"

0201-963973

Car Rear Assembly P.S. 30"

0201-963972

0201-962096    Wheel Assembly C2

No. Part No. Description QTY

1 0201-962700 Wheel Assy W/Bearing/Ring 1

2 0201-862043 Spacer Wheel 1

3 0201-862044 Bolt Wheel 1

4 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

5 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

6 0830-650511 3/16 x 7/8 Rivet 3

Car Assembly Parts
Speed Lock

1

2

3

4

5
6

14 15

16

17

18

11

13

10

8

7

9

18

12

12

No. Part No. Description QTY

7 0201-963984 Bracket Rear Lock Assembly 1

8 0201-963993 Locking Arm Rear Assembly 1

9 0201-963982 Push Rod Assembly Rear Lock 1

10 0201-711724 Shaft Rear Lock 1

11 0201-862720 Tube Spacer Rear Lock 1

12 0201-711753 Bushing C2 2

No. Part No. Description QTY

13 0835-691656 1

14 0835-691620 1

15 0810-681104 1

16 0810-650521 1

17 0820-680510 1

18 0815-660550

5/8" x 1 3/4" Clevis Pin

1/8" x 1 1/2" Cotter Pin

5/16-18 x 2 3/4" Elevator Bolt 

5/16-18 x 2 1/2" Hex Bolt 

5/16 Flat Washer

5/16-18 Nylon Hex Nut 2

Rear Lock Assembly

Legacy



46

CONESTOGA XP®

Parts List

Rear Bow 30" Assembly 
Adjustable Keder/Aero Rad

HE Speed Lock G4

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-721584 0228-781584

100" 0228-721500 0228-781500

102" 0228-721502 0228-781502

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-728584 0228-788584

100" 0228-728500 0228-788500

102" 0228-728502 0228-788502

Rear Bow Aero Rad W/ Pull Curtain

1

1

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-7215XX and system height is 88", part number would be 0228-721588.

Example: 0228-7815XX and system height is 112", part number would be 0228-781512.

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

Rear Bow Aero Rad W/ Roll Curtain

No. Part No. Description Qty.

1 0765-618838 D-Foam (ft) 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

*5A 0201-963200 Rear Bow J Clamp D.S. 1

*5B 0201-963091 Rear Bow J Clamp P.S. 1

No. Part No. Description Qty.

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

*7 0810-600000 BOLT HHCS 1/2-13X1 2

*8 0810-650467 BOLT CARR 1/2-13 x 1-3/4" 2

*9 0815-660855 NUT HEX. 1/2-13 4

*10 0820-680810 WASHER FLAT 1/2 4

* Items 5A, 5B, 6, 7, 8, 9, & 10 are NOT included in Rear Bow Assembly

5A

6

7

8 9
10 7

5B

6

8

10

9

This is Shipped 
knock-down

Aero Rad Legacy



47

CONESTOGA XP®

Parts List

No. Part No. Description Qty.

1A 0201-712027 REAR CAR WLDMNT PS 1

1B 0201-712028 REAR CAR WLDMNT DS 1

2 0201-710004 PULL HANDLE - FRONT/REAR 1

3 0201-963941 PUSH ROD ASMBY REAR LOCK 1

4 0201-963928 LOCKING ARM WLDMNT

5 0201-711724 SHAFT REAR LOCK 1

6 0201-711857 SHIM 1.25" I.D. x 2" O.D. 1

7 0201-711753 Bushing C2 2

8 0835-691656 CLEVIS PIN 5/8" x 1 3/4" 1

9 0835-691620 PIN COTTER 1/8" X 1-1/2" 1

10 0810-650102 BOLT HHCS 5/16-18x2 1

No. Part No. Description Qty.

11 0815-660550 NUT HEX. 5/16-18 1

12 0201-860235 MAGNET REAR BOW LOCK 1

13 0825-670320 SCREW #8-32 x 3/8 PPHMS 1

14 0820-680203 WASHER LOCK #8, EXT TOOTH 1

15 0815-660137 NUT HEX #8-32, 18-8 SS 1

6

1A

18

17

21
2

2011

3

9

10

21

1B

16

19

8

7

7

5

18

19
16

17
4

13

12

14

15

Rear Car Assemblies
HE Speed Lock G4

Car Rear Assembly D.S.

0201-963956

Car Rear Assembly P.S. 
0201-963955

16

17

18

19

20
21

0201-962098 Wheel Assy C2 Rear Bow

No. Part No. Description QTY

16 0201-962700 Wheel Assy W/Bearing/Ring 1

17 0201-863006 Spacer Wheel 1

18 0201-862044 Bolt Wheel 1

19 0815-661256 3/4-10 Jam Nut 1

0201-962097    Car Lock Assembly

No. Part No. Description QTY

20 0201-962283 Car Locking Dish Assembly 1

    (0201-962275 Replaced 1-14-14)

21 0830-650511 3/16 x 7/8 Rivet 3

13 5/8

Legacy



48

CONESTOGA XP®

Parts List

Rear Bow 30" Assembly 
Adjustable Keder/Aero Rad

With C2 Style Lock G4

XP Rear Bow Assembly - Roll Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-721784 0228-781784

100" 0228-721700 0228-781700

102" 0228-721702 0228-781702

XP Rear Bow Assembly - Pull Curtain

Height 96" Trailer Width 102" Trailer Width

84" 0228-728784 0228-788784

100" 0228-728700 0228-788700

102" 0228-728702 0228-788702

Rear Bow Aero Rad W/ Pull Curtain

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0228-7217XX and system height is 88", part number would be 0228-721788.

Example: 0228-7817XX and system height is 112", part number would be 0228-781712.

Rear Bow Aero Rad W/ Roll Curtain

No. Part No. Description Qty.

1 0765-618838 D-Foam (ft) 9 ft

2 0208-862022 Rear Bow Tarp Clamp Bent 2

3 0201-860113 Splicer Bar Tarp Holder 1

4 0810-600004 1/4-20 x 3/4 Hex Bolt GR2 18

*5A 0201-963200 Rear Bow J Clamp D.S. 1

*5B 0201-963091 Rear Bow J Clamp P.S. 1

No. Part No. Description Qty.

*6 0825-670215 5/16-18 x 1/2 Square Head Bolt 4

*7 0810-600000 BOLT HHCS 1/2-13X1 2

*8 0810-650467 BOLT CARR 1/2-13 x 1-3/4" 2

*9 0815-660855 NUT HEX. 1/2-13 4

*10 0820-680810 WASHER FLAT 1/2 4

* Items 5A, 5B, 6, 7, 8, 9, & 10 are NOT included in Rear Bow Assembly

1

1

Aero Rad Header 
Roll Curtain

Aero Rad Clamp 
Assembly D.S.

Aero Rad Header 
Pull Curtain

Aero Rad Clamp 
Assembly P.S.

Aero Rad Clamp 
Assembly D.S.

Aero Rad Clamp 
Assembly P.S.

7

5B

6

8

10

9

5A

6

7

8 9
10

This is Shipped 
knock-down

Aero Rad Legacy



49

CONESTOGA XP®

Parts List

No. Part No. Description Qty.

1A 0201-961140 REAR LOCK/CAR ASSY D.S. 1

1B 0201-961141 REAR LOCK/CAR ASSY P.S. 1

2 0201-962064 SPACER, WELDMENT 1

3 0201-862339 PLATE, COVER, SPACER 1

4 0201-710004 PULL HANDLE - FRONT/REAR 1

5 0830-650511 BOLT MONO 3/16 X 7/8 4

No. Part No. Description Qty.

6 0810-600004 BOLT HHCS 1/4-20x3/4 8

7 0820-680410 WASHER FLAT 1/4" 8

8 0810-670656 BOLT HHCS 3/8-16x1-1/4 4

9 0815-660660 NUT HEX. 3/8-16 4

10 0820-680620 WASHER FLAT 3/8" 8

Rear Car Assemblies
HE C2 Lock G4

with Spacer

1A

2

3

4

7

1B

5

6

10

10

9

8

Legacy



50

CONESTOGA XP®

Parts List

No. Part No. Description Qty

1 0765-615100 Rubber C-Channel Seal 108" 2

2 0825-650510 #10 x 1 1/2 PPH TEK Varies

3 0221-860510 Block Clamp Pad 2

4 0830-691832 1/4 x 3/8 Rivet 4

5 0201-862569 Curtain Tube Stop 2

Aero  Rad Curtain 
Clamp Assembly

0221-962800    Clamp Assembly Tarp

No. Part No. Description Qty

6 0221-962807 Clamp Nut Weldment 1

7 0745-608159 Knob With Threaded Stud 1

8 0745-608162 Swivel Pad 3/8-16 1

9 0845-691234 Bushing Bronze Flange 1/2 ID 1

10 0810-650823 1/2 x 1/2 Shoulder Bolt 1

11 0820-680810 1/2 Flat Washer 1

12 0820-680620 3/8 Flat Washer 1

13 0815-660529 3/8-16 Nylon Hex Nut 1

3
4

6

11

7

9

12

10

13

8

1

5

For replacement parts use the last two digits of the system height for the last two digits of 
the part number.

Example: 0221-9627XX and system height is 88", part number would be 0221-962788.

Example: 0221-9627XX and system height is 112", part number would be 0221-962712.

0221-962809    Cam Lock Tarp Clamp Assembly

No. Part No. Description Qty

14 0221-860538 Cam Plate, Aero Rad Lock 1

15 0221-962808 Cam Handle, Lock 1

16 0845-691234 Bushing Bronze Flange 1/2 ID 1

17 0845-691236 Bushing Bronze SAE-863 1

18 0810-650122-S Bolt BHSCS 3/8-16 x 7/8" 1

19 0820-680394 Washer Fender 3/8 x 1-1/4" 1

20 0820-680426-S Washer Flat 3/8 SAE S.S. 1

21 0815-660529-S 3/8-16 Nylon Hex Nut 1

22 0845-691235 Bushing Bronze Flange 3/8 ID 1

23 0810-650876 3/8 x 1 1/4 Shoulder Bolt 1

24 0815-660550-S 5/16-18 Nylon Hex Nut 1

25 0820-681212-S Washer Flat 3/4ODx .313ID 2

26 0765-618870 Rubber Grip, Cam Lock 1

27 0201-960011 Rear Pin /Cable Assy 1

0221-962800 Clamp Assembly Tarp

Is legacy product and replaced 04-01-13.

27

18

19

14

16

17

21

24
22

15

25

23

25

20

26

5

Legacy



51

CONESTOGA XP®

Parts List

Page Intentionally 
Left Blank



52

CONESTOGA XP®

Call 1-800-535-9545

www.aeroindustries.com

INDIANAPOLIS, IN
Indianapolis, IN 46241
800-535-9545
FAX: 317-244-1311

OMAHA, NE
Omaha, NE 68137
800-535-9545
FAX: 402-895-6129

KENT, OH
Kent, OH 44240
888-237-2262
FAX: 330-626-3277

Aero Industries, Inc. 0930-022800			   8/31/20	 Rev. J

© 2020 Aero Industries, Inc. 

US: 4711484, 4902064, 5538313, 6419301, 6793273, 7229120, 7249796, 7325855, 7494177; others pending

Canada: 1290786, 2159749, 2610565, 2625980; others pending




